

Maven- produced Test Result HTML Report

The following is a sample of Maven- produced test results HTML report.

<i>Tests</i>	Total number of TestCases
<i>Errors</i>	Total number of TestCases with errors
<i>Failures</i>	Total number of failed TestCases
<i>Skipped</i>	Total number of estCases not tested (TestCase with @Ignore)
<i>Success Rate</i>	Total percentage of successful TestCases
<i>Time</i>	Seconds spent to execute TestCase